STATE OF RHODE ISLAND PUBLIC UTILITIES COMMISSION
DOCKET NO. 4025
City Of Newport - Utilities Division - Water Department
Response to
Portsmouth Water & Fire District’s Data Requests
Set 3

PWEFD 3-1: Please provide invoices for workers’ compensation premiums billed to
Newport Water for FY-07, FY-08 and FY-009.

Response: Workers compensation invoices are listed below. The City of Newport is
billed in total for workers’ compensation insurance and a portion is allocated to the Water
Department. Invoice copies are attached.

Invoice # Date Total Amount Water Amount
FY 2007 7900 7/1/06 $296,531.00 $59,306.00
8321 10/19/06 $ 487.20 $ 122.76
8668 2/9/07 $ 1,030.02 $ 153.56
8853 4/24/07 $ 1,629.63 $ 3.75
[...]
insurance certificates mentioned in this Article shall be attached to this Contract prior to
award as Exhibit E.

X. SUPPLEMENTAL AGREEMENTS

No change in the character or extent of the work to be performed by the Consultant and affecting
the completion date or fee schedule shall be made except by supplemental agreement in writing
between the City and the Consultant. The supplemental agreement will set forth the proposed
work, ant extension of time for completion, if required, and adjustment, if any, of the fee to be
paid to the Consultant.

In any case where the Consultant believes extra compensation is due him/her for work and

writing of his/her intention to seek such compensation before he/she begins the work. The

__request must be passed upon by the City. In the case where the request is determined to be

justified, it shall be allowed and paid for as Extra Work/Additional Work in accordance with the
terms of a supplemental agreement entered into before such work is started.

X1. SPECIAL REQUIREMENT

Rhode Island General Law, Title 5, Chapter 8, prohibits any person and/or firm from practicing
and/or offering to practice engineering in the State of Rhode Island without first being registered
with the Rhode Island Board of Registration for Professional Engineers.

In accordance with those requirements, the signatories hereto certify to the City that the firm
and/or individual or an individual within the firm has a current valid registration and/or
certificate of authorization (as appropriate) issued by the Rhode Island Board of Registration for
Professional Engineers authorizing it or them to practice or offer to practice engineering within
the State of Rhode Island. The signatories hereto further expressly agree that in the event that
such registration and/or certification shall become invalid during any period of time in which this
contract is in

force, the City may terminate this contract for cause upon written notice, said termination being
without penalty to the City.

The firm and/or individual hereto further acknowledge that they are in possession of a current
valid registration and/or certification issued by the Rhode Island Board of Registration for
Professional Engineers which shall be at all times an essential requirement of this contract. This
contract may be terminated at any time in which such registration or certification is not current
and valid in accordance with the provisions of Title 5, Chapter 8, of the Rhode Island General
Laws and the Rules and Registration for Professional Engineers.

XII. ADDITIONAL TERMS

1. The failure of either party to enforce at any time any of the provisions of the Contract, or
to exercise any option which is herein provided, or to require at any time performance by
the other party of any of the provisions hereof, shall in no way be construed to be a

___services not covered by this Contract or Supplement thereto, he/she shall notify the Cityin |




O

\
y
S

waiver of such provisions, nor in any wayﬂto affect the validi;cvy'of this Contract of any'
part thereof, or the right of the City or the Consultant to thereafter enforce each and every
provision.

2. This Contract shall inure to the benefit of and be binding upon the heirs, executors,
administrators, assignees, and the successors of the respective parties hereto.

3. Should any part, term, or provision of this Contract be by a court of competent
jurisdiction declared invalid, illegal or in conflict with any law of the City, State or the
United States, the validity of the remaining portions or provisions shall not be affected
thereby.

XIII. INDEMNITY

_ The Consultant shall indemnify, defend and hold harmless the City, and its elected and appointed
officers, directors, and employees (each a "C1ty Indemnitee"), from and against (and pay the full
‘amount of ) any and all Loss-and-Expense incurred by a City Indemnitee to third parties arising
from or in connection with: (1) any failure by the Consultant to perform its obligations under
this Contract; or (2) the negligence or willful misconduct of the Consultant or any of its officers,
directors, employees, representatives, agents or Subcontractors in connection with this Contract,
except to the extent caused by the negligence or willful misconduct of any City Indemnitee. The
Consultant’s indemnity obligations hereunder shall not be limited by any coverage exclusions or
other provisions in any insurance policy maintained by the Consultant which is intended to
respond to such events. A City Indemnitee shall promptly notify the Consultant of the assertion
of any claim against it for which it is entitled to be indemnified hereunder, and the Consultant
shall have the right to assume the defense of the claim in any Legal Proceeding and to approve
any settlement of the claim. These indemnification provisions are for the protection of the City
Indemnitees only and shall not establish, of themselves, any liability to third parties. The
provisions of this Section shall survive termination of this Consulting Contract.

XIV. TERMINATION BY THE CITY

The City reserves the right to abandon, suspend or terminate the services of this Contract, or any
part thereof, at any time, by giving written notice to the Consultant. Upon receipt of such written
notification from the City, the Consultant shall cease operations on the part of the work of the
Contract stipulated. Any finished or unfinished work products prepared, developed, furnished,
or obtained under the terms of this Contract on behalf of the City, shall become the property of
the City, deliverable to them as directed upon payment to the Consultant.

The Consultant shall be entitled to payment, calculated in accordance with Articles V, VI and X
for any uncompensated services satisfactorily performed and expenses incurred prior to the final -
date of the written notice to abandon, suspend or terminate the services under this Contract, and
for authorization services performed and expenses and costs incurred in effectuating such
abandonment, suspension or termination.

Abandonment, suspension or termination of the Contract shall in no way limit any legal rights of
the City with respect to the Consultant’s services performed before such abandonment,
suspension, or termination.




N

XV. EXECUTION OF CONTRACT

IN WITNESS HEREOF, the said parties hereto have caused this instrument to be signed by -
their duly constituted officers, attested, and sealed pursuant to proper resolutions.

R

Party of the First Part (Signature)

",.:) / L7
/;/Mﬁ’// %W Stephen C. Waluk, Mayor, City of Newnort RI
- Witness ' ‘ (Printed Name and Title)

P yo

£ GA&M—A Eeso, l//cé gés«weﬂr

1tness (Printed Name and Title)

Approved as to Fopm By

'Joseph}./N icholson, Jr.
City SolicitOr




(Y EXHIBIT A

CITY OF NEWPORT, RHODE ISLAND
DEPARTMENT OF UTILITIES
WATER DIVISION

Request For Proposals
#08-028
Professional Services for City Advisor for
Project Delivery of Water Treatment Plant Improvements

Section I- Introduction

The#C1tyofi\Iewpoﬂ Department of Utilities is soliciﬁné proposals from éﬁ;—perienc_éd,

licensed , and qualified professionals with water treatment plant design, design/build,

construction monitoring, and water utility financing experience to provide Owner
Advisory services to the City for the procurement and construction of the identified
long-term treatment alternatives at both the Lawton Valley and Station 1 Water
Treatment Plants. The City’s objective with this RFP is to provide sufficient information
to enable qualified Consultants to submit written proposals.

O Section II- Backeround

Newport Water owns and operates two (2) Water Treatment Facilities, Station 1 located
in Newport and Lawton Valley Water Treatment Plant (LVWTP) located in Portsmouth,
RI. Newport Water services Newport and Middletown, RI. Newport Water sells water
wholesale to Naval Station Newport and the Portsmouth Water & Fire District. Newport
Water is regulated by the Rhode Island Public Utilities Commission (RTPUC).

The Station No. 1 Plant was put into service on March 6, 1991. It is capable of producing
treated water at an average rate of 6 MGD with minimum and maximum rates of 3 MGD
and 9 MGD, respectively. The steps are pre-treatment with chlorine dioxide, followed by
coagulation with liquid Alum and a Cationic polymer injected at rapid mix, upflow
clarification through a suspended solids blanket clarifier (Infilco Degremont Inc.
“Pulsator Clarifier”), deep bed (5 feet) granular activated carbon filtration, disinfection
with chlorine gas, post pH adjustment with lime for corrosion control and fluoridation.

The LVWTP was constructed in 1942 and has gone through several upgrades since then.
_ The current production capacity is 7MGD. This plant can be categorized as a
conventional water treatment plant using Permutit’s Precipitator Clarifier and settling
basins. Liquid alum, the coagulant is added at the rapid mix along with pre-lime (when
necessary) and chlorine dioxide. Water flows through three paddle flocculators, then into
the three double deck settling tanks. Supernatant overflows into collection troughs, then
— to the six dual media filters. Post lime and fluoride are added to the combined filtered
{ ) ' water as it flows to the clearwell. Post chlorine gas is then added to the filtered water for




O

__regulatory compliance with current and future drinking water regulations. The final report

2004 Newport Water awarded a contract to Camp Dresser and Mckee, Inc. to design the

final disinfection and additional CT credits at the suction of the 3 high service pumps-as it
is pumped from the clearwell to the finished water reservoir.

Newport Water obtains its raw water supply from a system of nine (9) surface reservoirs.
Seven (7) of the supply reservoirs are located on Aquidneck Island. The remaining two
(2) are located in Tiverton and Little Compton. The nine (9) reservoirs are interconnected
through a complex system of pipelines and pumping stations. The source of raw water for
the treatment plants at any time varies due to several factors such as quality, quantity,
season, repairs/maintenance at plants, etc.

In 2004 Newport Water completed a comprehensive regulatory compliance evaluation of
both of the water treatment facilities to evaluate existing processes ability to maintain

recommended improvements at each facility for both the short term and the long term. In
identified short term improvements at each facility. The short term improvements at
Station 1 included pretreatment optimization for TOC removal and the conversion to the

use of chloramines as a secondary disinfectant to reduce DBP levels. The short term
improvements at Lawton Valley included pretreatment optimization for TOC removal,

CT optimization, and the conversion to the use of chloramines as a secondary disinfectant

to reduce DBP levels. In accordance with the May 24, 2004 directive from the RIDOH,
Office of Drinking Water Quality, any proposed change to existing treatment or the
installation of new treatment must review any potential effects on lead and copper levels

in the distribution system including that of any wholesale customer. Piloting with the use

of pipe loops is currently underway for the proposed conversion to the use of

chloramines. The City is also in the process of converting the pH adjustment chemical at
both facilities from lime to caustic which is anticipated to be completed in Spring 2008.

The long term treatment goals used for the compliance evaluation are plant specific:

Station 1 WIP- To achieve treatment reliability to provide the maximum day design
capacity of 9 MGD with one treatment unit off-line.

Lawton Valley WTP- To achieve reliability in terms of treatment, structure, equipment,
code compliance, and health and safety.

For Station 1, based on the recommendations from the compliance evaluation the City
intends to install an additional pretreatment/clarification train. The results of a

_ preliminary analysis recommended a high rate clarification process to be confirmed with

pilot testing. Due to Newport Water’s watershed areas and characteristics it is assumed
that further Cryptosporidium inactivation will be required and UV disinfection has been
recommended. It has also been recommend that if the results from the piloting for a high
rate clarification process do not meet the required TOC removal, then a MIEX resin
process upstream of the coagulant addition or nanofiltration downstream of the existing
GAC filters be provided in the treatment process.




O

For the Lawton Valley facility construction of a new plant is the selected scenario from -
the compliance evaluation. The recommended treatment processes for a new LVWTP are
the same as those recommended for the upgrade to Station 1 plant. This recommendation
will assist with ease of operations and provide the ability for Newport Water Staff to
work between the two facilities.

The schedule for the long-term improvements presented in Newport Water’s Capital
Improvement program projects the improvements at Station 1 being completed prior to

~ the actual start of construction of the new LVWTP. This approach will give the City the

reliability of the Station 1 plant providing treatment at the design capacity of 9 MGD. In
accordance with pending Consent Agreements with the RIDOH and RIDEM, the goal is
to have the new LVWTP on line by the end of 2014.

Section ITI- Scope of Services

The City is seeking the services of an experienced, licensed and qualified Consultant to
serve as the City’s advisor and provide services to complete the necessary phases and
tasks for the long term improvements to the Station 1 and Lawton Valley Water
Treatment Plants. The selected Consultant shall serve as a single point of contact for the
City responsible for providing the diverse professional services required for the proposed
water treatment plant improvements. The selected Consultant shall be a firm regularly
engaged in the business of providing engineering services to Water Utilities for the
design and construction of water treatment facilities and have experience in the
management of alternative delivery projects on behalf of Owners. The selected
Consultant shall provide professional services for the City that are necessary to fully
develop the strategy for the delivery of the Plant improvements and to manage and
oversee on behalf of the City the procurement, design and construction of these
improvements. As the City’s Advisor, the selected firm from this RFP shall be precluded
from submitting proposals and being selected for additional professional services related
to the final design and construction of the Plant improvements

All work under this request for proposals that is related to design of the water treatment
facilities shall be under the direction and supervision of a professional engineer registered

in the state of Rhode Island as of the date of the proposal submittal.

The initial task for the Consultant, or Phase 1 of the project, shall be to review the City’s

~ options for implementing the proposed long term improvements described in the

Introduction Background Sections of this RFP. The Consultant shall provide detailed
analysis of the pros and cons of each option/approach for the delivery of the project in
order for the City to make an informed decision. The Consultant shall describe and
support recommendations for the allocation and management of risks to the City for the
options/approaches. The-options/approaches would include but not be limited to the

following:

"“The City will be seeking assistance from the Drinking Wateér State Revolving Fund forall™ =
work associated with the long term improvements for the water treatment facilities




RN

() e Traditional design, bid, and construction
R -« One procurement for design- build or design-build-operate
e Sale of elements of the Utility

Once the strategy for delivering the project is selected by the City, Phase 1 of the project
will be completed. It is anticipated services under subsequent phases of the project